
12/2/2020

COMMERCIAL PRO

66” FAST FINISH

TRAIL MOWER

OWNER’S 

MANUAL

SWISHER ACQUISITION INC.

1602 CORPORATE DRIVE, WARRENSBURG MISSOURI 64093     

PHONE 660-747-8183   FAX 660-747-8650

MODEL NO.

FC14566CPKA

FC14566CPKA-CA

Assembly

Operation

Service and Adjustment

Repair Parts

www.swisherinc.com

20928 REV 18-335

STARTING SERIAL #:

L118-335001

IMPORTANT

Read and follow all 

Safety Precautions 

and Instructions 

before operating this 

equipment.

�ade I� The

USA
of US and Global Parts



LIMITED WARRANTY

The manufacturer’s warranty to the original consumer purchaser is:  This product is free from 

defects in materials and workmanship for the period's shown below beginning from the date 

of purchase by the original consumer purchaser.  We will repair or replace, at our discretion, 

parts found to be defective due to materials or workmanship.  This warranty is subject to the 

following limitations and exclusions:

As required by CFR § 1060.120, the fuel system related components, which have been 

certified to this equipment by SAI are to be free of defects in material and workmanship for a 

period of two (2) years from the date of purchase by the original consumer purchaser.

1) Engine Warranty All engines utilized on our products have a separate warranty 

extended to them by the individual engine manufacturer.  Any 

engine service warranty is the responsibility of the engine 

manufacturer and in no way is Swisher or its agents responsible  

for the engine warranty. The Kawasaki Engine Service Hotline is 

1-877-364-6404 or email kawpower-website@kmc-usa.com

2) Commercial Use
This product has a 1yr Limited Commercial - 2 Year 

Limited Consumer on All Non-Engine Parts from the date 

of purchase.

3) Limitations This warranty applies only to products, which have been 

properly assembled, adjusted, and operated in accordance with 

the instructions contained within this manual.  This warranty 

does not apply to any product of Swisher that has been subject 

to alteration, misuse, abuse, improper assembly or installation, 

shipping damage, or to normal wear of the product.

4) Exclusions Excluded from this warranty are normal wear, normal 

adjustments, and normal maintenance.

In the event you have a claim under this warranty, you must return the product to an

authorized service dealer. All transportation charges, damage, or loss incurred during

transportation of parts submitted for replacement or repair under this warranty shall be borne

by the purchaser. Should you have any questions concerning this warranty, please contact us

toll-free at 1-800-222-8183. The model number, serial number, date of purchase, and the

name of the authorized Swisher dealer from whom you purchased the mower will be needed

before any warranty claim can be processed.

THIS WARRANTY DOES NOT APPLY TO ANY INCIDENTAL OR CONSEQUENTIAL 

DAMAGES AND ANY IMPLIED WARRANTIES ARE LIMITED TO THE SAME TIME 

PERIODS STATED HEREIN FOR ALL EXPRESSED WARRANTIES.  Some states do not 

allow the limitation of consequential damages or limitations on how long an implied warranty 

may last, so the above limitations or exclusions may not apply to you.  This warranty gives 

you specific legal rights and you may have other rights, which vary from state-to-state. This is 

a limited warranty as defined by the Magnuson-Moss Act of 1975.

2



3



淀ȉ

4

SAFETY DECALS

Replace decals immediately if damaged.Order by part number from Swisher

OD45- Warning Decal

OD11- No step Decal

OD55- Triangle Danger Decal

OD33- Speed Decal

OD29- Danger Decal

OD43- Flying Debris Decal



淀ȉ

REQUIRED ASSEMBLY 

 
FRONT WHEEL CASTER ASSEMBLY 

1. Remove single nut and washers from caster shaft. 

2. Place one washer on the shaft of the caster/wheel sub-assembly. 

3. Slide same shaft through the bearing/frame with wheel towards the ground. 

4. Place the other washer on the shaft; it should be resting on the top bearing. 

5. Thread nyloc jam nut onto shaft. 

6. Tighten nut snuggly, making sure shaft threads enter the nyloc of the nut.   

      Over-tightening this nut will bind caster. 
7. Repeat process for other front side. 

 

REAR WHEEL ASSEMBLY 
1. Remove cotter pin from axle. 

2. Slide washer (NB149) if necessary and wheel (valve stem out) onto axle and replace 

cotter pin.   

3. Bend cotter pin so it will not fall out. 

4. Repeat process for other wheel.  

 

OFFSET & CENTER TOW HITCH BAR ASSEMBLY 
1. Lay out parts according to the diagram. 

2. Insert part 661A into part 12543 and pin with the hitch pin (H11). 

3. Insert part 20954 into part 661A.  Choose from the 3 holes to set the desired hitch length.  

Pin with a hitch pin. 

4. Part 12543 slides into the front tube of the frame.  Choose from the 5 holes to arrange 

desired offset.  Pin with a hitch pin (H11). 

5. Eliminate step 2 for hitching from the center bracket.  Only one method can be used at a 

time. 

 

 

5

Bent Pin, Hair Pin 

and Receiver 

supplied by others.

Existing Rear  Hitch.

ATV or Utility 

Vehicle Attachment 

Instructions



6

IMPORTANT: This engine is not equipped with a spark arrester muffler. It is a violation of 

California Public Resource Code Section 4442 to use or operate the engine on any forest-covered, 

brush-covered, or grass-covered land. Other states or federal areas may have similar laws. 



淀ȉ

7



淀ȉ

8



9



淀ȉ

FRAME DETAIL

10
When ordering replacement parts

*USE PAINT CODE: GT=GRAY  TK=BLACK

Item # Description Part #

1 Cap, Fuel - 2.50 Gallon, Carb Sealed 18221

2 Fuel Tank - 2.5 Gallon, Carb 18214

3 Nut - Nyloc 3/8-16 ZY NB182

4 Mount - For EPA/CARB Gas Tank 18331*

5 Bolt - Serr Flange 1/4-20 X 1 3/4 18236

6 Bracket - Fuel Tank 18225

7 Washer - SAE Flat 1/4 NB274

8 Nut - Nyloc, 1/4-20 ZY NB180

9 Ubolt - SQ 3/8-16 X 2.437 X 3 12447

ONLY INCLUDED ON “CA” MODELS 

(CALIFORNIA COMPLIANT)

Item # Qty Description Part #

1 4 Screw - 10-24 X 3/4 Phil Truss Head ZP 024203

2 2 Bracket - Carbon Canister, ZT 17127

3 4 Nut - 10-24 Nylon Lock 024900

4 1 Carbon Canister - 2.50 Gallon, 3/16 Line 18224

5 2 Cable Tie - Carbon Canister 18219

GAS TANK ASSEMBLY DETAIL

Items 19-22 are included in service part H7N

Items 9-13 are included in kit 20954



淀ȉ

MOWER DECK DETAIL

20655 

(50”)

12527 

(130”)

11

BELT IDLER DETAIL

BELT CONFIGURATION

When ordering replacement parts

*USE PAINT CODE: GT=GRAY  TK=BLACK



淀ȉ

MOTOR BASE DETAIL

12

IDLER DETAIL

#10735

8

When ordering replacement parts

*USE PAINT CODE: GT=GRAY  TK=BLACK

Slide plastic tube snug 

against toggle switch.



淀ȉ

ENGINE DETAIL

13

Outer Blade 

Driver 

Configuration

Center Blade 

Driver 

Configuration

When ordering replacement parts

*USE PAINT CODE: GT=GRAY  TK=BLACK

Items 2, 15 and 17 can be

purchased as a kit, PN 21917

Items 2, 14 and 15 can be

purchased as a kit, PN 20109

Item # Description Part#

1 Nut - Serr Flange, 1/4-20 NB524

2 Bearing - Blade B98

3 Pulley - Blade, 5" A 20651

4 Nut - Jam 3/4-16 NB175

5 Washer - Bellev ille .773ID X 1.50OD AS155

6 Washer - 3/4 ID X 1 1/4 OD NB179

7 Blade - G6 Gator, 22.5" 20115

8 Plate - Blade Mount 9008

9 Nut - Lock, Two Way 3/8-24 NB216

10 Bolt - 3/8-24 X 1 1/4 NB166

11 Washer - Belleville .413IDX .945OD NB607

12 Bolt - HHC 3/8-24 X 1 NB238N

13 Washer - Flat 3/4 ID X  1 3/4 OD B98W

14 Housing - Cast Iron Blade Driver 19924

15 Shaft - Blade 5" 9077

16 Bolt - Serr Flange, 1/4-20 X 1 13182

Item # Description Part #

1 Nut - Serr Flange, 1/4-20 NB524

2 Bearing - Blade B98

3 Pulley - Blade, 5" A 20651

4 Washer - Belleville .773ID X 1.50OD AS155

5 Washer - 3/4 ID X 1 1/4 OD NB179

6 Spacer - 3/4ID X 1 1/2 6065PM

7 Blade - G6 Gator, 22.5" 20115

8 Nut - Jam 3/4-16 NB175

9 Plate - Blade Mount 9008

10 Nut - Lock, Two Way 3/8-24 NB216

11 Bolt - 3/8-24 X 1 1/4 NB166

12 Washer - Belleville .413IDX .945OD NB607

13 Bolt - HHC 3/8-24 X 1 NB238N

14 Washer - Flat 3/4 ID X  1 3/4 OD B98W

15 Housing - Cast Iron Blade Driver 19924

16 Bolt - Serr Flange, 1/4-20 X 1 13182

17 Shaft - Blade, 6.563 20656

18 Pulley - Blade, 5.5" A/B 21893



淀ȉ

OWNER’S 

MANUAL

MODEL NO.

FC14566CPKA

FC14566CPKA-CA

HOW TO ORDER

REPAIR PARTS:

66” FAST FINISH

TRAIL MOWER

COMMERCIAL PRO

Each mower has its own model number.  Each engine has its 

own model number.  The model number for the mower will be 

found on the right hand side of the frame at the wheel bracket.  

The model number for the engine will be found on the top of 

the blower fan housing.

All mower parts listed herein may be ordered  directly from 

Swisher or your nearest Swisher dealer.

All engine parts may be ordered from the nearest dealer of the 

engine supplied with your mower.
Color cannot be guaranteed on service parts.

WHEN ORDERING PARTS, PLEASE HAVE THE

FOLLOWING INFORMATION AVAILABLE:

*  PRODUCT – FC66 FAST FINISH TRAIL MOWER

*  SERIAL NUMBER - _______________

*  MODEL NUMBER - _______________

*  ENGINE MODEL NUMBER - _______________

TYPE - _______________

*  PART NUMBER

*  PART DESCRIPTION

TELEPHONE - 1-800-222-8183

FAX - 1-660-747-8650

SWISHER ACQUISITION INC.

1602 CORPORATE DRIVE

WARRENSBURG,  MO 64093

www.swisherinc.com

CHANGING YOUR LANDSCAPE SINCE 1945

IMPORTANT

Read and follow all 

Safety Precautions 

and Instructions 

before operating this 

equipment.


	Cover

	Warranty 
	Safety Precautions
	Safety Decals 
	Required Assembly 
	Operation 1 
	Operation 2 
	Operation 3 
	Maintenance 
	Frame Detail 
	Gas Tank Detail 
	Deck Detail 
	Idler Detail 1
	Belt Configuration 
	Motor Base Detail 
	Idler Detail 2 
	Engine Detail 
	Blade Driver Detail 
	Ordering Information 

